©

Revision Description
TUNING NOTES: GENERAL NOTES:
Added Bass Boost
10.05.21 Changed Bass And Treble Controls
VR2 IS INTENDED TO BE A BOARD MOUNTED TRIMMER POT, ALTHOUGH 1 ALL RESISTORS 1/2W MINIMUM UNLESS OTHERWISE NOTED. Renumbered Preqmp Components
IT COULD BE MOUNTED ON THE FRONT PANEL IF THE BUILDER SHOULD
2. ALL COUPLING CAPACITORS 400V OR GREATER.
DECIDE TO DO SO. Removed Master Volume
3. VOLTAGE READINGS ARE THOSE TAKEN WITH MY TUBE SET AT THE Removed €20
MAINS VOLTAGE SHOWN ON THE SCHEMATIC. VOLTAE READINGS 10.06.21 Treble Cap Changed To 0.01uF
TAKEN AT A DIFFERENT MAINS VOLTAGE AND/OR WITH A DIFFERENT C18 Changed To 1.0uF
TUBE SET WILL DIFFER. TREBLE, MID, AND BASS CONTROLS WERE AT Updated Voltage Readings
AT 50%, THE GAIN WAS AT O WHEN VOLTAGES WERE TAKEN. -
1 2 3 10.09.10 o CIepnup Drcwmqs
i Finalize Project For Official Release
P @ @
CONSTRUCTION NOTES: 11.03.23 | Corrected VR1, VR2, & VR3 Labels On Layout

THIS IS A GROUND CONNECTION TO THE CHASSIS. THE MAINS
SAFETY CONNECTION SHOULD BE MADE AS CLOSE AS POSSIBLE
TO THE POINT WHERE AC ENTERS THE CHASSIS. THE CIRCUIT
CONNECTION SHOULD BE MADE AS CLOSE AS POSSIBLE TO THE
INPUT JACK. IDEALLY, THE JACK ITSELF SHOULD BE USED AS THE
CONNECTION POINT BY NOT ISOLATING IT FROM THE CHASSIS.

POTENTIOMETER PINOUTS -

TOP VIEW
B+3
274
A
B+4 B+4
272 272 1%%1( 3
A A
1 a3
0.01uF
R35 3 . R29 3
100K Sa 100K '] 2 | TREBLE
11 VR1
i 3 A250K
Il VWA 174 1 VW VWA () CONNECTED TO POWERAMP
202 o2 R34 c17 R26 R25 V3B 200
| 0.022uF 100K Rs2 3 0AUF 470K 10K 12AX7
3
NPUT SHIELDED WIRE - 680K ce | ors 1 o
— W\ 0.0047uF = T 0.0047uF
R31 . 0.0047uF .
J5 R58 EB c23 10K It
PHONEJACK MEG — P I
1.79 . | MID LOAD 1.63
R36 2 . R33 GAIN ]2 DEEP VR3 :| 2§§§B
2k7 1 :
o2 BASS X832 wa S 100KB
e 3 VRS AIM 3 S2 SPST L A—AA— R4
10KB
3 R28 R27 68K @ ﬁg
cis 100K 10K
1.0uF
/77 = = = = = =

Chappellctmwps

www.chappellamps.com

Title: Gomanchero Club Preamp

Sheet 1 Of 2 | Revision: 11.03.23 |




B+3
274
OUTPUT
STAGE
R16 c9 R9
100K 0.022uF 10K
11
]
R14
100K
R7
= 120R/2W  gRowN ORANGE N
cn AN ©
¢ R6 o2
0.022uF 283 ¢ 220R /5W
CONNECTED ) 1 ¢
TO PREAMP ( L R11 ¢ GREEN N
470R/2W ¢ ot
B+1 < 4
288 : YELLOW
B+2 ¢ o
e RED 3] ¢ L
R10 ¢ q
10K ¢
11 >
72 ] :
c10 R15 ¢
R20  0.022uF 100K ¢
100K R8 ¢
120r/2w  BLUE 3/¢ BLACK
1 AAN
283
= R12
8.90 470R/2W
R13
130RJSW S OUTPUT
B+2 TRANSFORMER
277 CHAPPELLAMPS CLUB OT
8K /15W
RECTIFIER
220 B+1 B+2 B+3 B+4
288 277 274 272
FUSE POWER SWITCH RED 4
F1 St uFaoo7 | B 51 R/2 R/3
SW DPDT 288 1K/2W 1K/2W 1K/2W
1A JSS:B'-O 1 RED /YEL WA WA WA
2 1 02 1 1 Il 1
3 e BLACK L UF4007 c1* + c2 + c3 + c4
= || ~ED N 47uF /450V I 22uF /450V IZZuF/450V IZZuF/450V
p AC MAINS N 520 L I L L
= || 57
120 || R
R4
— [1]
| | C) PL1 6 * 180K /1W
N g | PILOT LIGHT 10uF /160V R5
| 47K/1W
POWER CONNECTOR K
]
T~ BLACK 4 5 4 5 49| 5 49| 5
X—o 5 3.15
6 ; GREEN
LGREEN
3.15 Vi V2 V3 V4
POWER
TRANSFORMER

A | OT SECONDARY GROUND REFERENCE

CHAPPELLAMPS CLUB PT
220—-0-220 @ 125mA

3.15—-0-3.15 @ 4A

OUTPUT

16 OHM
J2
PHONEJACK

8 OHM
J3
PHONEJACK

4 OHM
J4
PHONEJACK

Revision Description

Added Bass Boost
Changed Bass And Treble Controls
Renumbered Preamp Components

10.05.21

Removed Master Volume
Removed C20
Treble Cap Changed To 0.01uF
C18 Changed To 1.0uF
Updated Voltage Readings

10.06.21

Cleanup Drawings

10.09.10 Finalize Project For Official Release

11.03.23 | Corrected VR1, VR2, & VR3 Labels On Layout

Chappellctmwps

www.chappellamps.com

Title: Gomanchero Club Poweramp

Sheet 2 Of 2 | Revision: 11.03.23 |




Comanchero Club Amplifier BOM

Revision: 11.03.23

Item

O oO~NOULEA, WN P

[l
O

12
13
14
15
16

17

18
19

20
21
22
23
24
25
26
27

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

Quantity

PNRPNRPWOR AR ®WR

PN N NRPRP®

P RPFPPFPWOWNMNNO

PRPRPRPEPNNDMRPRPNRDIMRRRER

Reference

C1
C2,C3,C4
C6
C9, C10, C11, C22
C13
C14, C15,C16
C17
C18, C19
Cc21
C23
C24

R1, R2, R3
R4
R5
R6
R7, R8

R9, R10, R22, R25, R27,

R31, R37
R11, R12
R13

R14, R15, R16, R20, R21,

R28, R29, R34, R35
R17, R38
R18, R26

R19, R23, R30
R24
R32
R33
R36

F1
FH1
PWC1
J1
J2, 33, 34,35
S1
D1, D2
T1
T2
SK1, SK2, SK3, SK4
V1, V2
V3, V4
VR1
VR2
VR3
VR4
VR5

Value

47uF/450V
22uF/450V
10uF/160V
0.022uF/400V
0.01uF/400V
0.0047uF/100V
0.1uF/400V
1.0uF/25V
470pF/500V
4.7uF/25V
0.22uF/25V

1K/2W
180K/1W
47K/IAW
220R/5W
120R/2W

10K

470R/2W
130R/5W

100K
1.0M
470K
1k5
68K
680K
330K
2k7

1A SLO-BLO
Fuse Holder
Power Cord
Power Connector
Phonejack
SW DPDT W/ Pilot Light
UF4007
ChappellAmps Club PT
ChappellAmps Club OT
9 Pin Tube Sockets
EL84
12AX7
A250K
250KB Trim Pot
100KB
AlM
10KB



45
46
47

48
49
50
51
52
53
54
55
56
57
58
59

Resistor values and wattage ratings may be substituted as noted.
Capacitor values and voltage ratings may be substituted as noted.

K2, K3, K4, K5
CH1
S2

Knobs
Chassis
SW SPST

3-lug terminal strip
8-32 x 1/2" screws
#8 washers
#8 lock washers
8-32 nuts
ground lug
4-40 x 1/2" screws
#4 lock washers
4-40 nuts
3/8" standoffs
4-40 x 1/4" screws
7/16" ID rubber grommets



CIRCUIT
GROUND

[z

T T T 1T T.__ T T T T 17T
oL'60°0l
PJDOE OJaYdUDWO)

HIISSEYY

—

\

~

(05

&
11212207

a8
PIVIIIII178727277

/

- 11 1___

\ a—
8
N

Comanchero Chassis Layout 11.03.23

ANANE N 5 S S S S S N S S SR N 55 S S S S S N 5 S SR SR N0 SR SR SR A

ELB4

<\\\\\\\\\\

€

d
s
7
7
7

ELB4

Va
7
7/

O
_

N A///Jﬁ////////uwxmv///////J NN

\\\\\\\\\\\*\\\\\\V

7
7
7
7
SANANNNNNNNNN \\\\\\‘((\\\\\ A R e S S N S S SN

SANN NN AANNNSNNNNSNNNNNNNNN Ve

\\\\\_\\\\\M\\_\\\\\\\\\\\\_\\\M\\\\\\\\\\\\\\\\\\\\\\\\\\

/77777

8 OHM 4 OHM

OUTPUT OUTPUT OUTPUT

16 OHM




%

R13

IIIIIII|1IIIII

on: 11.03.23
I I I |

Comanchero Board
Vers

iiZ

[N 11

|

-
|




_qIIIIII|1IIIlllllaIIIIIII|3IIIIIII4IIIIIII|5IIIIIII|6IIIIIII7IIIIIII8IIIIIII9IIIIIII|1?IIIIII|HIIIIIII|1¢IIIIII

$\ @_//
3 @\ . 530
@_//

< b=

N 16

: . 16 1o jge %

E M@g 5 |5// 5

:5 @g// ng Qj /"

- j i %

54 ng//

n @Q// Qj;//

: 16 Té 16

B l// 3 p le// @

L 78 7% sl 9\

: o 8 1, 1,9

E Qj%// @l// Qj%// le// £®8 @%}@%ﬂ 1//

o @1//@/ﬁ e 78 @/ﬁ & T8 ¢ & M(ng

[ (D L8 (O

K 3// 3// 3// 3

- J o \sz\r o @\Qjﬁr o sz\r & @4

; \ 1, nglg// \ 1, nglg// 1\ Qj%// \@Elg 1
B — — Comanchero Drill Plan 11.23.03
_qllllllllllll II|2IIIIIII|3IIIIIII|4IIIIIII|5IIIIIII|6III III|7IIIIIII|8IIIIIII|9IIIIIII|19IIIIII|1]IIIIIII|1¢IIIIII

:a S S le//

2 ——

- le// 8 7

N 16

N 1
. ) @/ L T @,ﬁ%
- \ g ¢

3 ANy 5, A+ +

H

N

LS
H
N

o

oMU

X




n

@_//
B ].6 3// 7 ('Zj ]_//

- f®8 a3 ae [ 6 Gg’@

51 D8 Wa Oe O ﬁ

E (Zj_// (Zj_// (Zj_// \\ (ng//

[ S 8 8 D5 4

B — Comanchero Drill Plan 11.03.23
_qIIIIII|1IIIIIII|2IIIIIII|3IIIIIII|4IIIIIII|5IIIIIII|6IIIIIII|7IIIIIII|8IIIIIII|9IIIIIII|1QIIIIII|11IIIIIII|1$IIIIII




	Comanchero_Club_Schematic_100910_A.pdf
	Comanchero_Club_Schematic_100910_B.pdf
	Comanchero_Club_BOM_100910.pdf
	Comanchero_Club_Chassis_100910.pdf
	Comanchero_Board_100910.pdf
	Comanchero_Club_Chassis_Drill_Plan_100910_A.pdf
	Comanchero_Club_Chassis_Drill_Plan_100910_B.pdf

